
 

 
MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

 
AND 

 
MAINE WASTE DISCHARGE LICENSE 

 
FACT SHEET 

 
Date:  December 20, 2002 

 
PERMIT NUMBER:  ME0100218 
 
LICENSE NUMBER:  W002650-5L-E-R 
 
NAME AND ADDRESS OF APPLICANT: 
 

Falmouth Water Pollution Control Facility 
271 Falmouth Road 

Falmouth, ME.  04105 
 
COUNTY:    Cumberland County 
 
NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 
 

250 Clearwater Drive 
Falmouth, ME.  04105 

 
RECEIVING WATER(S)/CLASSIFICATION: Presumpscot River Estuary/Class SC 
 
COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Robert “Peter” Clark, Supt. 
          (207) 781-4462 
 
1. APPLICATION SUMMARY 
 

a. Application: The applicant has applied to the Department for modification and renewal of 
Department Waste Discharge License (WDL) #W002650-5L-C-R which was issued on 
September 23, 1999 and is due to expire on September 23, 2004.  The 9/23/98 WDL 
authorized the discharge of up to a monthly average flow of 1.56 million gallons per day 
(MGD) of secondary treated sanitary waste waters from a publicly owned treatment 
works facility to the Presumpscot River estuary, Class SC, in Falmouth, Maine.  

 
The permittee has requested the Department modify the existing WDL to incorporate the 
terms and conditions of the MEPDES permitting program. 

 
 
 



ME0100218 FACT SHEET Page 2 of 14 
W002650-5L-E-R 
 
  
2. PERMIT SUMMARY 
 

b. Regulatory: On January 12, 2001, the Department received authorization from the U. S. 
Environmental Protection Agency (EPA) to administer the National Pollutant Discharge 
Elimination System (NPDES) permitting  program in Maine.  From this point forward, 
the program will be referenced as the MEPDES permit program. NPDES permit 
#ME0100218 last issued on September 2, 1993, will be replaced by the final MEPDES 
permit upon issuance.  Once replaced, all terms and conditions of the NPDES become 
null and void. 

 
c. Permit Summary: This permitting action is similar to the 3/23/99 WDL action in that it is; 

 
1. Carrying forward the monthly average flow limit of 1.56 MGD. 
 
2. Carrying forward the monthly average weekly average and daily maximum 

technology based mass and concentration limits for biochemical oxygen demand 
(BOD5) and total suspended solids (TSS). 

 
3. Carrying forward the daily maximum technology based concentration limit for 

settleable solids. 
 
4. Carrying forward the monthly average and daily maximum water quality based limits 

for fecal coliform bacteria and the requirement to disinfect the discharge on a  
year-round basis. 

 
5. Carrying forward the monthly average and daily maximum water quality based limits 

for total residual chlorine. 
 
6. Carrying forward the requirement for surveillance and screening level whole effluent 

toxicity (WET) and chemical specific testing and the WET limit of 9.1% for the sea 
urchin. 

 
7. Carrying forward the daily maximum water quality based mass and concentration 

limits for cyanide. 
 
This permitting action is different than the 9/23/99 WDL action in that it is; 
 
8. Revising the daily maximum technology based pH range limit from 6.0 – 8.5 standard 

units to 6.0 – 9.0 standard units based on a new Department regulation. 
 
9. Establishing monthly average and daily maximum water quality based mass and 

concentration limits for copper. 
 
 
 



ME0100218 FACT SHEET Page 3 of 14 
W002650-5L-E-R 
 
  
2. PERMIT SUMMARY (cont’d) 

 
10. Eliminating the monthly average water quality based mass and concentrations limits 

for ammonia, arsenic and bis (2-ethylhexyl-pthalate). 
 
11. Establishing a requirement to develop or update the wet weather flow management 

plan for the facility. 
 
12. Establishing a requirement to maintain an up-to-date Operations and Maintenance 

Plan for the facility. 
 

d. History: The most recent relevant licensing/permitting actions include the following: 
 

September 2, 1993 – The EPA issued a renewal of NPDES permit #ME0100218 for a 
five-year term. 

 
September 23, 1999– The Department issued WDL #W002650-5L-C-R for a five-year 
term. 
 
January 24, 2000 – The Department administratively modified WDL #W002650-5L-C-R 
by requiring the waste water facility to disinfect on a year-round basis as the Maine 
Department of Marine Resources determined the discharge was causing the closure of a 
shellfish area in Mackworth Cove. 
 
May 23, 2000 – Pursuant to Department rule Chapter 519, Interim Effluent Limitations 
and Controls for the Discharge of Mercury, the Department administratively modified 
the 9/23/99 WDL by establishing interim average and maximum concentration limits for 
the discharge of mercury. 
 
September 21, 2000 – The EPA issued a formal “public notice” draft NPDES permit 
renewal for the waste water treatment facility. The NPDES permit was never issued as 
final document by the EPA due to the transition of the State of Maine receiving 
authorization from the EPA to administer the NPDES program in Maine. 
 
December 16, 2002 – The Town of Falmouth filed an application with the Department to 
modify and renew WDL #W002650-5L-C-R. 

 
e. Source Description:  The waste water treatment facility was originally constructed and 

went on-line in 1971 and currently serves a population of approximately 7,350 users. The 
treatment facility receives sanitary waste waters generated by residential and commercial 
entities and does not have any industrial users contributing more than 10% of the flow or 
pollutant loading to the collection and or waste water treatment facility. 



ME0100218 FACT SHEET Page 4 of 14 
W002650-5L-E-R 
 
  
2. PERMIT SUMMARY (cont’d) 

 
The sanitary sewer collection system consists of approximately forty-five (45) miles of 
piping with twenty-two (22) pump stations. Nine (9) of the pump stations are equipped 
with on-site back-up power and thirteen (13) are equipped with visual and audio alarms 
and served by portable generators. The sanitary collection system is completely separated 
from the storm water collection system and as a result, there are no combined sewer 
overflow (CSO) points in the collection system. The facility is authorized to receive up to 
and treat 8,000 gallons per day of septage from local septage haulers. 
 

d. Waste Water Treatment: The facility provides a secondary level of treatment via an 
activated sludge system often referred to as a package treatment plant. The treatment 
plant headworks includes flow measurement in two Parshall flumes, a climber screen for 
rag removal and an aerated grit chamber for grit removal. Waste water is then treated in 
two Oxigest "Package Plant" type treatment units. These units include aeration, 
clarification and sludge digestion tanks. Effluent from the clarifiers is then disinfected 
using sodium hypochlorite in a chlorine contact tank and dechlorinated using sodium 
bisulfite. The treatment facility has back-up power to power flow instrumentation and 
chlorination/dechlorination equipment in the event of a power outage. The treated 
effluent is conveyed to the river through a 20-inch diameter 234-foot long pipe without a 
diffuser. The pipe is above high tide and discharges to the intertidal zone. At low tide, 
effluent flows in a ditch, through saltmarsh and mudflat and combines with 
Skitterygusset Creek, before reaching the main channel of the Presumpscot River estuary. 
High tide comes up to the base of the outfall structure. See Attachment A of this Fact 
Sheet for a schematic of the treatment facility. 
 
The sludge handling equipment at the plant includes an aerobic digester with a capacity 
of 120,000 gallons, the two digesters in the package treatment units mentioned above 
with a capacity of 65,000 gallons each, a ”Bird” centrifuge dewatering unit and three 
"Reed bed" storage basins. Dewatered sludge is composted by a contract vendor and 
liquid sludge is land applied. To date, it has not been necessary to dispose of sludge 
stored in the reed beds. 

 
3. CONDITIONS OF PERMITS 

 
Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for 
discharges require application of best practicable treatment, be consistent with the U.S. Clean 
Water Act, and ensure that the receiving waters attain the State water quality standards as 
described in Maine's Surface Water Classification System. In addition, Maine law,  
38 M.R.S.A., Section 420, and Department Regulation Chapter 530.5, Surface Water Toxics 
Control Program requires the regulation of toxic substances at the levels set forth for Federal 
Water Quality Criteria as published by the U.S. Environmental Protection Agency pursuant 
to the Clean Water Act. 

 
 



ME0100218 FACT SHEET Page 5 of 14 
W002650-5L-E-R 
 
  
4. RECEIVING WATER STANDARDS 

 
Maine law 38 M.R.S.A., §469(8) classifies the Presumpscot River estuary as a Class SC 
waterway. Maine law, 38 M.R.S.A., §465-B(3) describes the standards for classification of 
Class SC waterways. 

 
5. EXISTING WATER QUALITY CONDITIONS 
 

Table Category 3 entitled, Estuarine and Marine Water With Insufficient Data or 
Information to Determine Attainment, in a document entitled, State of Maine Department of 
Environmental Protection, 2002 Intergrated Water Quality Monitoring and Assessment 
Report, published by the Department lists the Portland-Falmouth area (DMR area #14)  
Class SB/SC and Falmouth-Cumberland area (DMR area #14A) Class SB with insufficient 
data to determine attainment. Attainment in this context is in regard to the designated use of 
harvesting of shellfish. Currently, DMR shellfish harvesting area #14 and #14A are closed to 
the harvesting of shellfish due to insufficient (limited) ambient water quality data to meet the 
standards in the National Shellfish Sanitation Program. Therefore, areas #14 and #14A 
remain closed. Compliance with the fecal coliform bacteria limits in this permitting action 
ensure that the Falmouth waste water treatment facility will not cause or contribute to the 
shellfish harvesting closure. 

 
6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS 
  

a. Dilution Factors - Department Regulation Chapter 530.5, Surface Water Toxics Control 
Program, §D(3)(b) states that for discharges to the ocean, dilution must be calculated as 
near-field or initial dilution, or that dilution available as the effluent plume rises from the 
point of discharge to its trapping level, at mean low water level and slack tide for the 
acute exposure analysis and at mean tide for the chronic exposure analysis using 
appropriate models determined by the Department such as MERGE or CORMIX.  

 
The previous licensing action established dilution factors as follow: 

 
Acute  =  8.3:1  Chronic  =  11:1  Harmonic mean (1)  = 33:1 

 
Footnote:   

 
(1) The harmonic mean dilution factor is approximated by multiplying the chronic 

dilution factor by three (3). This multiplying factor is based on guidelines for 
estimation of human health dilution presented in the USEPA publication 
"Technical Support Document for Water Quality-based Toxics Control" (Office 
of Water; EPA/505/2-90-001, page 88), and represents an estimation of harmonic 
mean flow on which human health dilutions are based in a riverine 7Q10 flow 
situation. 

 
 



ME0100218 FACT SHEET Page 6 of 14 
W002650-5L-E-R 
 
  
6. EFFLUENT LIMITATIONS & MONITORING REQUIREMENTS (cont’d) 

 
The dilution factors associated with the discharge from the Falmouth waste water 
treatment facility have been debated between the Town of Falmouth, the Department and 
the EPA for over ten years. The debate has centered around the fact that over the majority 
of time between high tide cycles, the discharge flows over exposed mudflats, mixes with 
flows from Skitterygussett Creek and travels over additional mudflats before mixing with 
the main stem of the Presumpscot River in the estuary.  

 
The 9/2/93 NPDES permit issued by the EPA indicates the acute and chronic dilution 
factor for the discharge was deemed to be 4.55:1 and applicable water quality based 